BASIS FOR DEVELOPMENT
OF

TECHNOLOGICALLY FEASIBLE ARSENIC TREATMENT LEVELS

CoLORADO WATER QUALITY CONTROL DIVISION

JUNE 15, 2012



TABLE OF CONTENTS

S [ ) { oo [¥ Lot o] o ISP PROPRRPRRRPRR 1
D Y Y=Y o1 Tol O V=T s o 1 o R 1
3. Impact of Microbial Activity on Arsenic Mobilization.........cccovcieiiiiiiiic e 3
4. Arsenic Detection Processes and LIMIitS .......cceeieeiiiiienieneenie et s 4
4.1. Colorimetric (Standard Method 3500)........ccuuueiiiiiiiiiiiiieiee et e e e eeearrereeeeees 5
4.2. Atomic AbSOrption SPECIIOMELIY ...cii i s rae e e e nes 5
4.3.  Inductively Coupled Plasma (ICP)......cucuiii ettt ettt e et e e e are e e e are e e e aee e e e anees 6
5. Overview of Arsenic REMOVAl PrOCESSES .....c..coitiriiriiieiieeiieeitesite sttt ee sttt sn e b e b e s e s s 8
[...]
As (total and soluble), As(111), As(V),

Fe (totaland soluble), Mn (total and soluble),
V (totaland soluble), Ca,Mg, F, NO;, SOy,
SiO,, P, turbidity, alkalinity, and TDS

BRINE WASTE LAGOON

@---PTCLP
pH,TDS, :
As (total), - @
NO;, SOy T

pH®), temperature®, DO®, ORP®),

As (total and soluble), As(I11), As(V),

Fe (totaland soluble), Mn (total and soluble),
V (totaland soluble), Ca,Mg, F, NO;, SO,

CARTRIDGE
FILTRATION

Metals

O

Vale, OR

Ton Exchange

Design Flow: 540 gpm

Weekly®

pH®) temperature®, DO®), ORP®),
--------- 1 ) # As (total), Fe (total), Mn (total), NO3, SOy,
Si0,, P, turbidity, alkalinity, and TDS

-~ pH®), temperature®™, DO®), ORP®),
As (total), Fe (total), Mn (total), NO;, SOy,
- Si0;, P, turbidity, alkalinity, and TDS

Water Sampling Locations

LEGEND

At Wellhead

After Vessel A

Si0O,, P, turbidity, alkalinity, and TDS After Vessel B
| J @ After YesselsA and B
ATMOSPHERIC RESERVOIR D Combines _
(200’000 gal) @ Ezgéirtlizl;mun Sampling
* @ Sludge Sampling Location
BOOSTER PUMPS Unit Process

+ Chlorine Disinfection

Footnotes ——— Process Flow

(a) Applicable only to Study Period I DISTRIBUTION

(b) Onsite analyses SYSTEM | | seeeeeeeeees = Backwash Flow

FIGURE 5-1: IX PROCESS FLOW DIAGRAM FROM VALE, OR (EPA2011)

11




80 ; : ‘ 800
—o—Ag Run Length Study 1
. ] Vessel A

70 1 —Nitrate || September 19 to 22, 2006 1 700
=5 —-804 At System Startup
Ei —=V : | | | .
S 60 4 P S E— USSR AU SR — A S L 600 3
< 60 —4— Alkalinity 5 3 | | 3 5 600 ﬁh
s —e—Total P S
=) | R S SR DU S S S L AN £ (S N | o
2 30 : : : - : ‘ : 500 2
E i i i i ‘ i :
S : : : : : =
TR U, I SSSUII SUSSRIOE SESSIS SESSSSS So BN . — 1400 2
3 : 1 1 1 : : =
2 2
g a
& 30 A + 300
z E
% d i i i ‘ H ?
L R S s S F 200 £
‘g : 1 j 1 : : -
= ] ! Runlength =562,302gal ‘ : <
< 10 A e S e s e t 100

0 = 0

0 100,000 200,000 300,000 400,000 500,000 600,000 700,000 800,000 900,000 1,000,000
Throughput (gal)

FIGURE 5-2: BREAKTHROUGH CURVE FROM VALE, OR (EPA 2011)

5.2. ADSORPTIVE MEDIA (AM)

Adsorptive media processes for arsenic removal involve passing arsenic laden water through a fixed bed
of media. AM processes may rely on a combination of adsorption, precipitation/co-precipitation, ion
exchange, and filtration; however, the primary removal mechanism is adsorption via ionic affinity
(similar to IX processes). For adsorption treatment, the media has an affinity to attract and retain
arsenic on the surface of the media particles thereby reducing the arsenic concentration of the bulk
liquid. The level of competing ions affects the performance of AM although not in the same manner nor
to the same extent as with IX processes. An example process flow diagram for AM is shown in Figure
5-3.

12



INFLUENT
(WELL NO. 2)

A
See Table 3-3 - -

R T e —

Footnote
(a) On-site analyses

| BAG FILTER |

<+—{ NaOCl

gresesasssnsasiaes -

| RECYCLE PUMP |
Y
| BAGFILTER |
BACKWASH
RECYCLE TANK
(3,000 gal)
A

STORAGE TANK
(200,000 gal)

y

DISTRIBUTION
SYSTEM

Rimrock, AZ

AD-33™ Technology
Design Flow: 45 gpm

#See Table 3-3

pH®@), temperature®,DO/ORP),

chlorine®

= Sece Table 3-3

- See Table 3-3

Water Sampling Locations
e ele e e @I

LEGEND

At Wellhead
After Prechlorination
After Tank A
After Tank B

Backwash Sampling Location

Distribution Water Sampling
Locations

NaOCl

Chlorine Disinfection

BAG FILTER

Unit Process

———® Process Flow
"""""""" ® Backwash Flow

FIGURE 5-3: AM PROCESS FLOW DIAGRAM FROM RIMROCK, AZ (EPA2008)

13




A wide variety of naturally occurring materials and proprietary compounds are in use in AM treatment
processes. Activated alumina and greensand are two non-proprietary materials commonly used in AM
treatment. Other adsorptive media materials have been developed as proprietary products and
marketed for arsenic removal. These materials are typically either iron or aluminum based and often
have National Sanitation Foundation (NSF) 61 listing appropriate for drinking water treatment. The
efficacy of some AM materials can be enhanced with pH adjustment. AM treatment is more effective at
removing As(V) than As(lll) due to the neutral charge of the latter.

The AM treatment process operates to failure on a standard break through curve, an example of which
is shown in Figure 5-4. Failure is defined as the point when the available sorption sites on the media are
bound with arsenic and further removal of arsenic is inadequate to meet the target level. Once failed,
the exhausted media must be removed, regenerated, or disposed of and replaced. Either option
produces a waste stream that must be managed. The regeneration process produces an arsenic laden
liquid waste. Alternatively, disposal of spent arsenic laden media requires solid waste management.

While AM is similar to IX, the AM media has a finite life expectancy and can only be regenerated a few
times before loss of effectiveness. Furthermore, some proprietary media are not designed to be capable
of regeneration, and upon exhaustion, must be removed for disposal. The loss of effectiveness occurs
because the regeneration processes provides less than 100 percent of the initially available adsorption
sites after each consecutive regeneration cycle. Arsenic removal performance via AM can be impacted
by the pH of the water, the presence of other constituents competing for adsorption sites such as silica,
fluoride and selenium, and fouling of media by particulate matter, such as colloids and metal oxides.

14



50

45

40
35
)
g 30
g —— At Wellhead (IN)
=
E 25 —=— Before Filtration (BF)
@
o
S —A— After Filtration (AF)
O 20
0
<

15

10

10 pg/L MCL

0 5 10 15 20 25 30 35 40
Bed Volumes (10°%)

FIGURE 5-4: BREAKTHROUGH CURVE FROM LAKE ISABELLA, CA (EPA 2010)

5.3. CO-PRECIPITATION WITH IRON REMOVAL VIA CONVENTIONAL FILTRATION (IRCF)

When dissolved iron is present with dissolved arsenic in an aqueous solution, the process of iron
precipitation can be used to simultaneously remove arsenic. In general the ratio of iron to arsenic, on a
mass basis, should be a minimum of 20:1. If insufficient iron is present, the addition of a ferric coagulant
may be used as an iron supplement to augment the process. Arsenic is removed via this process by two
primary mechanisms: adsorption and co-precipitation. First soluble iron and As(lll) are oxidized by the
addition of chlorine or permanganate. The oxidized arsenic (As(V)) then adsorbs on to the iron
hydroxide precipitates and is ultimately filtered out of solution. An example process flow diagram for
the IRCF process is shown in Figure 5-5.

15




(WELLS NO. 1, 3, 6, & 9)®

INFLUENT

Monthly

pH®, temperature®, DO®), ORP®),
As (total and soluble), As (I1I),

As (V), Fe (total and soluble),

Mn (total and soluble),

P, Ca, Mg, F, NO,, SO,, SiO,,
NH,;, TOC, turbidity, alkalinity

pH®, temperature®, DO®, ORP®),
Cl, (free and total)®,
As (total and soluble), As (III),

Mn (total and soluble),
P, Ca, Mg, F, NO,, SO,, SiO,,
NH;, TOC, turbidity, alkalinity

pH, TDS, TSS,

As (total and soluble),

= pe (total and soluble),

: Mn (total and soluble)
@ -

SANITARY
SEWER

Metals

Hi -

pH®, temperature®, DO®, ORP®),
Cl, (free and total)®),
As (total and soluble), As (I11),

Mn (total and soluble),
P, Ca, Mg, F, NO,, SO,, Si0O,,
NH;, TOC, turbidity, alkalinity

Footnotes

(a) On-site analyses

(b) Primary source Well No. 1
(c) Ifneeded

Sandusky, MI

Enhanced AERALATER®
Average Flow: 280 gpm

Weekly
pH®@, temperature®, DO®@, ORP®),
- As (total), Fe (total), Mn (fotal),
P (total), SiO,, turbidity, alkalinity

As (V), Fe (total and soluble), <&

As (V), Fe (total and soluble), <&

<— NaOCl
<— Fe,(S0,),"
Y
DETENTION TANK
pH®, temperature®, DO®, ORP®),
_____________ Cl, (free and total)®@, As (total),

Fe (total), Mn (total), P (total),
Si0,, turbidity, alkalinity

2 LEGEND

2

§ @ At Inlet

3

0

%— After Detention Tank

SAND GRAVITY H _
FILTRATION 12 After Filter Cells
=
Backwash Sampling Location
@ Sludge Sampling Location

DETENTION

DISTRIBUTION
SYSTEM

TANK Unit Process

NaOCl Chlorine Addition

Iron Addition

Fe,(S0,);
— > Process Flow
"""""" -  Backwash Flow

pH®), temperature®, DO®@), ORP@),
Cl, (free and total)®, As (total),

Fe (total), Mn (total), P (total),
SiO,, turbidity, alkalinity

FIGURE 5-5: IRCF PROCESS FLOW DIAGRAM FROM SANDUSKY, MI (EPA 2008)

16




A variety of sedimentation and/or filtration processes may be used to remove particulate matter from
the effluent stream. Each method accumulates particulate matter within the filter. Periodic filter
backwashing or wasting is required to remove trapped particulate matter and restore the capacity of the
process. These necessary operational procedures can produce both a liquid waste (e.g. filter backwash
water) and a solid waste (e.g. particulates that are removed via a backwash process). Both of these
waste streams contain arsenic and must be managed appropriately.

The performance of arsenic removal via IRCF is affected by the ratio of iron to arsenic and the presence
of orthophosphates, silicates and natural organic matter which compete with arsenic for sorption sites
on iron hydroxide precipitates. Also, IRCF is much more effective at removing As(V) than As(lll) due to
the negatively charged nature of the As(V) compounds. Finally, a very minor amount of particulate iron
continually breaks through many of the filtration processes. This particulate iron also carries sorbed
arsenic into the process effluent. A typical IRCF performance graph is shown in Figure 5-6. The
intermediate spikes in the effluent arsenic concentration are associated with decreased filtration
performance.

25
—e— At Inlet (IN)
—O— After Detention Tank (AD)
—&— After Filter Cells (TT)
20 - ——As MCL =10 pg/L
-
215
c
o
<
c
3
&
o 10
w
<
5 !
0 ! .
06/15/06 08/14/06 10/13/06 12/12/06 02/10/07 04/11/07 06/10/07

FIGURE 5-6: IRCF PERFORMANCE GRAPH FROM SANDUSKY, MI (EPA 2008)

17



5.4. COAGULATION/FILTRATION

Coagulation is the process of destabilizing the surface charges of colloidal and suspended matter which
promotes aggregation of suspended particles to form flocs, which are then removed via sedimentation
and/or filtration. The filtration process typically uses gravity to drive water through a vertical bed of
granular media that retains the floc particles. The most common coagulants used in water treatment
processes are aluminum salts and ferric salts which form aluminum and iron hydroxide particles.
Arsenic removal occurs via adsorption to and removal with floc particles. Coagulation/Filtration (CF)
processes, especially those that utilize ferric salts, are capable of achieving greater than 90 percent
removal of arsenate. Installation and operation of a conventional gravity coagulation/filtration process
solely for arsenic removal for small flows is uneconomical due to the associated chemical supply, sludge
removal costs, advanced operational experience, and capital costs for the treatment facilities. In
general traditional coagulation/filtration treatment processes, as depicted in Figure 5-7, are thought to
become cost competitive at flows above 1 to 2 million gallons per day (MGD).

While the process flow diagram below depicts ozone as the oxidant, other oxidants such as chlorine or
permanganate are commonly used. Similar to many other arsenic removal processes, the influent
arsenic must be oxidized to arsenate to ensure high removal rates; negatively charged As(V) binds more
readily to the floc particles during the coagulation step.

Rapid Rapid
Mixing Mixing
Screening Ozonation Basin1 Basin 2 Flocculation Filtration

Raw
Water

A 4

L)

\OZUHE
Diffusers

thraci ’ "
Anthracite Coal Finished

Gravel Water

Oxygen Generator FoCl;

Cationic
Polymer

Settling Pon
ettling

Recycle Backwash Water Backwash Water

Sludge to Hazardous Waste Facility

FIGURE 5-7: COAGULATION/FILTRATION PROCESS FLOW DIAGRAM

5.5. DoMesTic WASTEWATER TREATMENT PROCESSES

Many wastewater treatment facilities (WWTF) rely on biological treatment processes to remove total
suspended solids (TSS), biological oxygen demand (BOD), nitrogen, phosphorous and a host of other
contaminants. Principally, wastewater treatment plants are designed and optimized for TSS and BOD
removal and, in some cases, nutrient removal such as nitrogen and phosphorous. Other contaminants,
such as metals, may experience removal from the effluent stream; however, removal is considered
incidental rather than fundamental to the biological processes. Like most metals in the influent to a
domestic wastewater treatment plant, arsenic is considered a conservative pollutant; meaning the mass
of arsenic is does not change through the treatment plant process. Any arsenic entering the plant

18



eventually passes through it, either as part of the liquid effluent or as part of the biosolids. Since
wastewater treatment plants are not specifically designed to remove arsenic, the metal can cause
potential problems if it occurs in high influent concentrations, including:

e Elevated effluent arsenic concentrations discharging to receiving waters.
e High arsenic in biosolids causing disposal limitations.
e Biological interference within the activated sludge.

The three issues are discussed in more detail below.

ARSENIC SOURCES AND CONTROLS

As discussed above, arsenic is a highly mobile metal easily dissolved into water over a large range of pH
values. In addition, arsenic may be dissolved in water under both aerobic and anaerobic conditions.
These chemical characteristics make arsenic capable of passing through the plant as a dissolved species
in the wastewater effluent. Since arsenic occurs in wastewater predominately as a dissolved solid, it is
difficult to remove from water. As influent concentrations increase, effluent concentrations also
increase leading to a higher risk of exceeding the permitted discharge limits.

Sources of arsenic in domestic wastewater are primarily from either drinking water or from industrial
waste discharges into the sanitary sewer system. The current national drinking water standard became
effective in 2006 and is set at 10 pg/L therefore, contributions to domestic wastewater from drinking
water may be up to 10 pg/L. Industrial sources contributing arsenic include manufacturers of wood
preservatives, paints, dyes, pesticides, herbicides, and soaps. Although the wastewater treatment plant
cannot control drinking water contributions, industrial contributions can be managed through
pretreatment efforts. In Colorado, domestic wastewater treatment plants that have potential arsenic
loading due to industrial user contributions are required to implement a Pretreatment Program through
the EPA. Under the Pretreatment Program, wastewater treatment plants must determine the maximum
arsenic loading the plant can accept while meeting permit limits and avoiding biological inhibition.

In many cases the WWTF’s a pre-treatment program can identify and control industrial sources of
influent arsenic. The success of an arsenic pre-treatment program is often crucial to a WWTF meeting
its discharge permit. However, in certain instances, the sources of arsenic may be unidentifiable or due
to the background concentration in the service area’s drinking water. In these cases, pre-treatment
programs are not likely to yield much benefit in the control of influent arsenic.

BIOSOLIDS DISPOSAL

Although arsenic is often found as a dissolved solid under normal wastewater conditions, some arsenic
may end up in the biosolids. There are two primary pathways for arsenic to enter the solids handling
process. The first pathway is by absorption into bacteria cells. Bacteria present in the activated sludge
may absorb arsenic through the cell wall such that the arsenic becomes integral with the bacteria. When
activated sludge is wasted, to control the microbial population, bacteria with absorbed arsenic will enter
the solids handling process.

19



A second pathway for arsenic to enter the solids is by complexing with iron compounds and settling in
the clarifiers. As discussed above, when arsenic exists in its oxidized form of As(V), it will complex with